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Fibromyalgia remains a challenge for many pain clinicians. 
Progress is being made in understanding the pathophysiology of fibromyalgia. Treatment remains 
a collaborative effort incorporating both pharmaceutical and non-pharmaceutical options.

F ibromyalgia (FM) is a complex disorder that is difficult 
to diagnose and treat. It is characterized by chronic pain 
that occurs throughout the body and is often accompa-

nied by fatigue, non-restorative sleep, mood disorders, and 
variable somatic symptoms. The challenges of FM are mul-
tiple: The exact pathogenesis has been enigmatic, symptoms 
are variable, and treatment responses are unpredictable. The 
lack of diagnostic tests and the absence of a gold standard of 
treatment further complicate FM management. 

The prevalence of FM ranges from 2% to 3% of the 
general population, with women affected between 6 to 9 
times more commonly than men.1 Although seen most 

commonly in middle-aged women, FM is also seen in chil-
dren, teenagers, and the elderly. 

The objective of this paper is to highlight the current 
knowledge of the pathogenesis and treatment of FM, iden-
tify attitudes and practice patterns of physicians treating 
these patients, and to suggest areas where improvement 
will enhance clinical care. The authors of the article were 
part of a Canadian taskforce to study FM. Taskforce par-
ticipants included family physicians, anaesthesiologists, 
neurologists, psychiatrists, physiatrists, rheumatologists, 
nurses, chiropractors, physiotherapists, and a single natu-
ropathic doctor.
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Scientific Basis for Fibromyalgia
Recent neurophysiologic studies sup-
port the presence of pain in the body 
in the absence of identifiable physi-
cal abnormalites.2-8 Abnormalities in 
pain processing have been identified 
at various levels in the peripheral, 
central, and sympathetic nervous 
systems, as well as the hypotha-
lamic-pituitary-adrenal (HPA) 
axis stress-response system.2-8 
Documented abnormalities include 
evidence of peripheral sensitization 
and wind-up phenomenon; central 
sensitization with changes in func-
tional magnetic resonance imaging 
(fMRI) and single photon emission 
computed tomography (SPECT) 
scans of the brain; increased levels 
of substance P in the cerebrospinal 
f luid; and impairment of diffuse 
noxious inhibitory control (DNIC). 
Recent research also points to inter-
actions between peripheral, central 
bulbo-spinal, and central cortical 
mechanisms.9,10

Genetic factors may predispose 
some individuals to a dysfunctional 
stress response via the HPA axis.11 
In addition, there is increasing evi-
dence that early-life adversity—such 
as the death of a mother, being in 
institutional care, or family financial 

hardships—are linked to chronic 
widespread pain in adult life.12 These 
interacting factors combined with a 
stressful event—such as a viral illness, 
as reported by up to 30% of patients, 
trauma, or psychologic event—can 
lead to a vulnerable health status and 
may trigger FM in some patients. 

Diagnosing Fibromyalgia
For many physicians, the diagnosis of 
FM is a challenge. Fibromyalgia, how-
ever, can be positively diagnosed and 
should no longer be seen as a diagno-
sis of exclusion. The 1990 American 
College of Rheumatology (ACR) 
diagnostic criteria13 were developed as 
a research tool, but are often mistak-
enly used as a diagnostic instrument. 
The ACR criteria require the pres-
ence of widespread pain for at least 3 
months’ duration with the presence 
of at least 11 of 18 tender points in 
designated areas. These tender points, 
the only physical examination finding 
that has been used to help validate a 
diagnosis of FM, are a reflection of an 
overall reduction in pain threshold. 
The tender point examination, how-
ever, does not represent localized soft 
tissue pathology, is open to subjective 
interpretation, and its validity has 
been questioned in recent reports. 

There is currently a move to 
eliminate the tender point examina-
tion from current criteria in favor of 
incorporating other clinically mean-
ingful symptoms, including sleep 
disturbance, fatigue, mood disor-
der, cognitive changes, and various 
somatic symptoms frequently pres-
ent in patients with FM. Other 
commonly described somatic com-
plaints include an irritable bowel 
or bladder, migraines, restless leg 
syndrome, intolerance to external 
stimuli, and excessive sensitivity to 
medications. 

As there is no single routine labo-
ratory test that confirms a diagnosis 
of FM, it is recommended that only 
minimal testing, including order-
ing a complete blood count (CBC), 
erythrocyte sedimentation rate 
(ESR), thyroid function test, and 
creatinine kinase levels, be done 
in the first instance and that any 
other investigations or referrals to a 
specialist be driven by findings on 
clinical history and examination.14 
Appropriate additional testing may 
be required in selected patients to 
rule out conditions that can mimic 
FM, such as an endocrine disorder 
(hypothyroidism), rheumatic condi-
tions (early inflammatory arthritis or 

Making the Diagnosis
•	 �A positive clinical diagnosis of FM should be made without extensive and unnecessary investigations: FM is not a 

diagnosis of exclusion. 
•	 �Diagnostic criteria currently based on medical history and physical examination should be revised to include the variety 

of symptoms important from the patient perspective of function and well-being. 
•	 �Only minimal testing, including a CBC, ESR, thyroid function tests, and creatinine kinase, should be done. Other 

investigations should be driven by findings on clinical history and examination.
•	 �Body pain diagrams can be used as a useful tool for identifying that the pattern and distribution of pain are consistent with FM.
•	 �Education of the patient regarding pathogenesis of FM and open discussion about expectations and a management plan 

are required. 
•	 �Primary care physicians should be provided with appropriate training and resources to diagnose and manage FM.
•	 �Timely management of FM could improve patient outcome.
•	 �Specialist referrals for FM may be delayed for up to a year in some provinces of Canada.
•	 �Many insurers require that a specialist makes the diagnosis of FM.
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polymyalgia rheumatica), or neuro-
logical disease (myopathy or multiple 
sclerosis). Excessive and unneces-
sary testing may be detrimental to a 
patient’s well-being by promoting an 
illness-centered focus and fostering a 
sense of uncertainty. 

While a positive diagnosis of FM 
may alleviate patient concerns and is 
associated with reduced healthcare 
utilization and decreased investiga-
tions, many clinicians continue to 
question the validity of reported 
functional disability.15,16 A positive 
diagnosis also has medico-legal and 
work ability implications.

Improving the diagnostic abili-
ties of primary care physicians could 
lead to more rapid and appropriate 
care.17 Consultation with a specialist 
may be helpful for selected patients, 
but primary care physicians should 
coordinate patient management.18

Fibromyalgia Treatments
The ideal FM treatment should take 
into account the various symptoms 
that may be present, including sleep 
disturbances, fatigue, mood dis-
order, cognitive impairment, and 
somatic symptoms, which all play 
a role in modulating the pain expe-
rience (see Algorithm). The goals 
of treatment should be to attain 
improvement in symptoms as well 
as function, encouraging the patient 
to be an active participant in self-
management. Documentation of 
functional outcomes can be achieved 
by using the Brief Pain Inventory or the 
Fibromyalgia Impact Questionnaire 
(FIQ), although use of questionnaires 
in clinical practice is limited.19

Optimal treatment requires a 
multidisciplinary approach with a 
combination of non-pharmacologi-
cal and pharmacological treatment 

modalities tailored to pain intensity, 
function, and associated comorbidi-
ties.20,21 Patient education regarding 
pathogenesis and current treatment 
options should be initiated early. 
Patients should be strongly encouraged 
to work and do other normal activities. 
Once the patient stops working, get-
ting back into the workforce is more 
difficult. 

Maintenance of healthy lifestyle 
habits should be the foundation of 
managing FM. These should include 
regular physical activity, attention to 
sleep hygiene, healthy eating habits 
with weight control, smoking cessation, 
and avoidance of excessive alcohol and 
caffeine consumption. Exercise pro-
grams (eg, aerobic, strength training, 
flexibility) should be recommended 
according to a patient’s fitness level. 
For those unable to do weight-bearing 
exercise, aqua therapy may be useful.22
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Guidelines for the management of 
FM were published by the American 
Pain Society (APS) in 2005,14 
the European League A g a i n s t 
Rheumatism (EULAR) in 2008,20 
and a German consensus group in 
2009.23 There is, however, generally 
limited use of treatment algorithms 
in clinical practice. 

Nonpharmacological 
Treatment Options for 
Fibromyalgia
As noted, non-pharmacological treat-
ment options should be considered 
for all patients with FM (see Table 
1). There is strong evidence in sup-
port of aerobic exercise, cognitive 
behavioral therapy (CBT), patient 
education, and multi-disciplinary 
therapy (at least one educational or 
other psychological therapy with at 
least one exercise therapy).21 

According to a recent review, CBT 
provides worthwhile improvements 
in pain-related behavior, self-effi-
cacy, coping strategies, and overall 
physical functioning.24 Water exer-
cise has been shown to improve both 
physical and emotional aspects of 
FM.25,26 There is moderate evidence 
in support of the use of acupunc-
ture, hypnotherapy, biofeedback, 
and balneotherapy (spa therapy).21 
There is limited evidence for spi-
nal manipulation, movement-body 
awareness, vitamins, herbs, and 
dietary modifications.27

Pharmacological Treatments 
for Fibromyalgia
Because patients with FM frequently 
report excessive sensitivity to medi-
cations, pharmacologic treatments 
should be introduced at low doses, 
with a plan to gradually increase dos-
ages to therapeutic levels. In this way, 
better tolerability may be achieved, 
and there’s a better chance of patients 
continuing treatments.

To date, pharmacologic treat-
ments for FM have focused 
mainly on pain modulation. A vari-
ety of medications have been used 
to affect peripheral sensitization 
(eg, gabapentinoids (α2-δ ligands), 
are analgesic, or work via augment-
ing descending pain inhibitory 
mechanisms (eg, antidepressant and 
dopaminergic agents).28 Current 
guidelines indicate that there is 
strong evidence to support the use 
of tricyclic antidepressants (TCAs), 
dual (ie, serotonin and norepineph-
rine) reuptake inhibitors (SNRIs; 
duloxetine HCl, milnacipran HCl), 

and α2-δ ligands (pregabalin, gab-
apentin).23 Currently, pregabalin, 
duloxetine, and milnacipran are 
approved by the US Food and Drug 
Administration for the treatment of 
FM (see Table 2). 

Amitriptyline
Amitriptyline is still the most 
commonly prescribed drug for the 
pharmacologic treatment of FM. 
Although relatively inexpensive, 
use is limited by side effects (eg, 
mouth dryness, weight gain, and 
drowsiness) and questions regard-
ing long-term sustained efficacy.29 

Table 1. Evidence-Based Nonpharmacologic Treatments for FM 

Exercise:
•	 Cardiovascular exercise (strong evi-

dence with meta-analysis of 40 trials 
including 6 with moderate- to high-
quality RCTs).

•	 Strengthening exercise (2 moderate- 
to high-quality RCTs)

•	 Aquatic exercise (least evidence for 
stretching exercises alone)

Other interventions with 
weak evidence:
•	 Chiropractic
•	 Osteopathic manipulation
•	 Massage therapy
•	 Electrotherapy
•	 Ultrasound

Psychological interventions:
•	 Cognitive-behavioral therapy  

(good evidence including recent 
meta-analysis)

•	 Patient education/self-management
•	 Multidisciplinary treatment (usually 

combined with exercise)
•	 Mindfulness-based stress reduction 

(weak evidence)

Areas of potential 
research include:
•	 Botulinum-toxin A combined with 

manual therapy
•	 Exercise to correct biomechanical 

factors for pain
•	 Platelet-rich plasma prolotherapy 

injections for ligament laxity, chronic 
tendinosis

•	 Functional medicine to correct 
intestinal dysbiosis, nutritional and 
hormonal deficiencies

Other interventions 
with modest evidence: 
•	 Acupuncture
•	 Hypnotherapy
•	 Biofeedback
•	 Balneotherapy (medicinal bathing)
•	 Transcranial electrical stimulation
•	 Topical essential oils

 
FM, fibromyalgia; RCT, randomized controlled trial.
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Gabapentinoids
A recent meta-analysis summarized 
the randomized controlled trials for 
the currently available α2-δ ligand 
drugs (pregabalin-5 studies, gaba-
pentin-1 study).30 These drugs were 
found to have strong evidence for 
pain reduction, improved sleep, 
and improved health-related qual-
ity of life, but they did not improve 
depressed mood. There was also 
some impact on fatigue and anxi-
ety.30 The effects of gabapentinoids 
on pain appear to be independent of 
anxiolytic effects. The high doses of 
pregabalin used in trials (300 mg/d, 
450 mg/d, 600 mg/d) may be used 
less commonly in clinical practice 
due to tolerability-related issues. 
These agents can be associated with 
troublesome side effects, including 
drowsiness, weight gain, and edema. 

Antidepressants
SNRIs enhance the DNIC sys-
tem via augmentation of serotonin 
and norepinephrine. Two agents—
duloxetine and milnacipran—have 
been reported to improve pain and 
functioning in patients who have 
FM. Duloxetine’s effect on pain has 
been shown to be independent of its 
effect on mood.31,32 Long-term use 
has also been limited by side effects, 
including nausea, vomiting, insom-
nia, diarrhea, and dizziness.32 These 
agents have a reported potential for 
interactions with other serotonin-
elevating agents, such as tramadol. 
However, serotonin syndrome is rare, 
and with appropriate monitoring, 
it should not be an obstacle when 
selecting an effective pain-relieving 
strategy.33

Opioids
Studies of the use of opioids for man-
aging pain associated with FM are 
lacking. There is conflicting evidence 
regarding the role of the endogenous 

opioid system in FM. Studies have 
reported both down- and up-regula-
tion of opioid receptors, elevated levels 
of cerebrospinal fluid enkephalin, as 
well as variable responses to naltrex-
one—an opioid antagonist with effect 
on microglia activity (cells playing an 
increasingly important role in pain) in 
the central nervous system.2 However, 
clinical experience suggests that opi-
oids may be useful in selected patients, 
but clinicians need to prescribe opioids 
with caution because of side effects  and 
concerns of misuse and addiction. The 
long-term effects of chronic opioid use 
in non-malignant pain are not yet fully 
clarified, but effects on mood and cog-
nitive function need to be constantly 
re-evaluated. Extended-release formulas 
are believed to have a better tolerabil-
ity profile than short-acting agents, but 
also with limited evidence. Tramadol is 
a novel analgesic that has an effect on 
serotonin and norepinephrine, as well 
as acting on the μ-opioid receptor. Two 
studies have shown a positive effect on 
pain with associated benefits to quality 
of life.34,35

NSAIDs generally are not effec-
tive for managing FM pain, but they 
may be used to treat pain associated 
with other co-existing conditions 
(eg, osteoarthritis). Physicians who 
prescribe NSAIDS should educate 
patients about the usual precautions 
regarding potential gastrointestinal 
and cardiovascular toxicity. Injection 
therapies with local anesthetics into 
trigger points and botulinum toxin 
type-A (biomechanical approach) 
have also been reported to help in pain 
palliation, but they require further pla-
cebo-controlled investigation.36 

Emerging Treatment Options 
for Fibromyalgia
Novel pharmacological treatments for 
FM include dopamine agonists, such as 
pramipexole, the sleep-inducing agent 
sodium oxybate, and the cannabinoid 
group of molecules, exemplified by 
the synthetic cannabinoid nabilone. 
Pramipexole treatment was reported to 
provide improvements in pain, fatigue, 
and function in a 14-week, double-
blind, placebo-controlled trial.37 

Follow-up Evaluation

• �Recording patient goals and their levels of achievement can be a useful 
strategy to follow patient outcome. 

• �The following tools were suggested: 
a. �FM Impact Questionnaire is a disease-specific composite instrument 

that measures function as well as symptoms in patients who have FM. 
A recent analysis indicated that a 14% change in the FIQ total score 
is clinically relevant.44 

b. �Pictorial Representation of Illness and Self Measure (PRISM) is quick 
and easy to perform in a physician’s office. It was recently validated for 
chronic pain.45

• �Current FM treatment paradigms are based on physicians’ experience and 
patients’ preference and tolerability, rather than on evidence from clinical 
trials. 

• �Treating the spectrum of symptoms that may be present in an individual 
patient is vital to successful management and improvement in well-being.

• �FM patients in clinical practice often use multiple non-pharmacological and 
pharmacological treatment regimens. 

• �There is a need for improved long-term efficacy and safety data for all 
currently available agents. 
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Table 2. Evidence-Based Treatment Options for FM

Class Generic 
(Brand)

Strength 
of 

Evidence

Usual Dose Potential Side 
Effects

Comments

Tricyclic 
Antidepressants

Amirtriptyline 
(Elavil)

1A 10-50 mg qhs. 
In “sensitive” 
patients, start with 
5 mg and titrate up 
more gradually. For 
ODB coverage of 
pregabalin, titrate 
up to 75 mg qhs.

Side effects may include 
dry mouth, drowsiness 
(do not prescribe for 
daytime use), weight 
gain, arrhythmias, and 
urinary retention. Risk 
of serotonin syndrome 
when combined with 
other TCAs, SSRIs, SNRIs, 
triptans, tramadol, and St. 
John’s wort.

Contraindicated 
in patients taking 
MAOIs and in post–
cardiac disease 
(MI) recovery.  
Nortriptyline 
has fewer side 
effects but is less 
potent (and fewer 
studies exist) for 
pain relief. Other 
options include 
desipramine, 
imipramine.

Alpha-2-Delta 
Ligands

Pregabalin 
(Lyrica)

1A 150-450 mg/d. 
Start with 75 mg 
at night and titrate 
up weekly. In 
“sensitive” patients, 
start with 25 mg 
and titrate up more 
gradually.

Side effects may include 
drowsiness, dizziness, 
dose-dependent weight 
gain, edema, and 
headache.

Adjust dose in 
renally impaired 
patients.

Gabapentin 
(Neurontin)

1B 1,200-2,400 mg/d Gabapentin is 6 to 
7 times less potent 
than pregabalin 
and requires active 
transport in the 
gastrointestinal 
tract (more difficult 
and lengthier 
titration process 
compared with 
pregabalin).

SNRI Duloxetine 
(Cymbalta)

1A 30-60 mg/d. Start 
with 30 mg at 
lunchtime (with 
food) and titrate 
up after 1 week. In 
“sensitive” patients, 
open up the capsule 
and take ½ with 
applesauce.

Side effects may include 
nausea, dry mouth, 
somnolence, constipation, 
sweating, and “serotonin 
syndrome.”

Avoid use with 
other serotonergic 
agents (as 
listed for TCAs). 
Contraindicated 
in patients with 
hepatic insufficiency 
and those taking 
MAOIs. Other 
options include 
milnacipran 
(Savella) 1A.
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Table 2. Evidence-Based Treatment Options for FM (continued)

Class Generic 
(Brand)

Strength 
of 

Evidence

Usual Dose Potential Side 
Effects

Comments

Muscle 
Relaxants

Cyclobenzaprine 
(Flexeril)

2A 10-40 mg/d. Start 
with 5-10 mg/d. Has 
tricyclic action, so 
begin in the evening 
or at nighttime and 
titrate up gradually.

Side effects and 
contraindications similar 
to amitriptyline.

Tizanidine 
(Zanaflex)

2B 4-12 mg/d. Start 
with ½ of a 4-mg 
tablet at nighttime.  
Titrate up with 
higher dose at 
nighttime.  

Side effects include 
fatigue, dry mouth, 
dizziness, and 
hypotension. Rare risk 
of hepatic failure, so 
liver enzymes should be 
followed q3 mo.

An alpha-2 
agonist; use with 
caution with other 
medications that 
can lower blood 
pressure.

Opioids Tramadol 
(Tramacet)

2B 50-300 mg/d. Start 
with Tramacet 
(37.5 mg tramadol 
+ acetaminophen 
325 mg), taking 
1 tid with food. 
Titrate up gradually 
and transition to 
controlled-release 
form Tridural and 
add acetaminophen 
prn for breakthough 
pain.

Side effects for opioids 
include nausea, 
constipation, sedation, 
itching, sweating, 
myoclonus, and 
hypogonadism. Tramadol 
also has SNRI action with 
similar side effects. Avoid 
or minimize use with 
concomitant serotonergic 
drugs.

Other options such 
as controlled-
released opioids 
may be considered 
in severe, relcitrant 
neuropathic pain 
and palliative care 
conditions but 
are not routinely 
recommended for 
fibromyalgia.

Cannabinoid Nabilone 
(Cesamet)

2A 0.5-6.0 mg/d. 
Start with 0.5 mg 
at nighttime. In 
“sensitive” patients, 
consider 0.25-mg 
capsule or have it 
compounded into a 
suspension. Titrate 
up gradually with 
higher dose at 
nighttime.

Side effects include 
nausea, fatigue, and dry 
mouth. Contraindicated 
in serious cardiovascular 
disease and history of 
psychosis.

Works 
synergistically 
with opioids. 
Less effective in 
omega-3 fatty acid 
deficiency. Other 
options include 
dronabinol (Marinol) 
(2.5 mg qhs à 10 
mg tid), THC-CBD 
sublingual spray 
(Sativex) (1 spray 
in evening and qhs 
à 2 sprays qid) and 
medical marijuana 
(~10 mg THC in 
one joint  [0.5 g 
cannabis] = 1 mg 
nabilone = 10 mg 
dronabinol = 4 THC-
CBD sprays).

FM, fibromyalgia; MAOI, monoamine oxidase inhibitor; MI, myocardial infarction; prn, as needed; qhs, once daily at bedtime; qid, 4 times daily; SNRI, 
serotonin norepinephrine reuptake inhibitor; SSRI, selective serotonin reuptake inhibitor; THC-CBD, tetrahydrocannabinol-cannabidiol; tid, twice daily. 
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lunchtime (with 
food) and titrate 
up after 1 week. In 
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open up the capsule 
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Contraindicated 
in patients with 
hepatic insufficiency 
and those taking 
MAOIs. Other 
options include 
milnacipran 
(Savella) 1A.
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Reduction of pain and improvements 
in quality of sleep were observed in a 
study of sodium oxybate, 4.5 g and 
6 g.38 A recent small study of nabi-
lone in FM reported improvements 
in the FIQ and the pain as measured 
by a visual analog scale.39 However, 
the efficacy and safety of these novel 
agents require additional study.

There has been suggestion that 
subgrouping patients who have FM 
may facilitate treatments. Various 
subgroupings have been tested, 
categorizing patients according 
to psychological status, including 
depressed mood, anxiety, or a cata-
strophizing personality.40

Addressing Pain Symptoms
Because FM pain is mostly neuro-
logically based, medications effective 
for the treatment of neuropathic 
pain (eg, gabapentinoids, SNRIs, 

cannabinoids) may be the most effec-
tive. Long-term studies to address 
adherence, efficacy, and outcome are 
still required. Regular re-evaluation 
is required to determine continued 
efficacy and to manage side effects. 

Depressed Mood
The frequency and severity of depres-
sive symptoms in FM may vary 
depending on whether a patient is in a 
primary or tertiary care setting, with 
more severe symptoms in tertiary 
care patients. Psychosocial distress is 
a predictor of onset of chronic wide-
spread pain in population studies 
conducted in England.41,42 Although 
SSRIs are useful in treating depres-
sion, they have limited effect on other 
FM symptoms. Thus, SNRIs and 
TCAs are better choices, although 
the low doses of TCAs commonly 
used will not have much of an effect 

on mood. Tailored treatments should 
also take into account the anxiety in 
FM patients.30 Medications, such as 
gabapentin, pregabalin, and cannabi-
noids, have anxiolytic effects, as well 
as potential relief of insomnia and 
pain associated with FM.

Sleep Disturbances and 
Fatigue
Non-restorative sleep is associ-
ated with widespread pain.43 Other 
sleep disorders, such as restless leg 
syndrome or sleep apnea should be 
specifically addressed. Education 
about the importance of getting 
enough sleep should be the first step 
in a treatment plan. Medications, 
such as benzodiazepines, opioids, and 
alcohol, that have a negative impact 
on sleep should be discouraged. 
Medications that show a positive 
impact on sleep include pregabalin, 

Current Challenges of Managing Fibromyalgia

• �No objective diagnostic test available for use in clinical practice
• No gold standard of treatment
• Establishing achievable treatment outcomes 
• �Balancing the efficacy and side effects of a particular treatment, as well as patient adherence to treatment
• Physician’s time and resources

Suggestions for Improving Fibromyalgia Management

• �Educational programs for physicians on the management of chronic pain should be developed. Continuing medical 
education programs, workshops, and case studies were identified as efficient teaching methods. Local panels of pain 
experts could provide regular updates on current developments in the field (eg, clinical trials, updates on current rec-
ommendations and treatment strategies).

• �Chronic pain-related lectures should be included in medical school curricula.
• �Uniform approach and messages for all healthcare providers involved in FM treatment should be developed.
• �Improvement in access to both pharmacological and non-pharmacological (eg, cognitive behavioral therapy, phys-

iotherapy, rehabilitation centers, dietitians) treatment modalities is required. Timely access to pain clinics and pain 
specialists is also needed.

• �A diagnostic procedure is required. Standardized diagnostic tools and/or tests—either a biological marker or imaging 
study—would be beneficial.

• �Patient education tools (eg, reassurance, information about the disease, and coping strategies) should be developed. 
Information about available local resources (eg, support groups) and/or Internet-based programs should be acces-
sible. 

• �Acceptance of FM as a chronic condition by authorities (eg, governing bodies, insurance providers, and employers) 
should be further improved. Development of public awareness strategies, as well as economic models, is required.

Continued on Page 53 ››
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nabilone, and sodium oxybate. 
There have been no studies spe-

cifically addressing fatigue in FM. 
Exercise has been shown to improve 
function and is the only recom-
mended treatment for fatigue at this 
time. Stimulating agents, such as 
modafinil or methylphenidate, are 
used occasionally and with caution 

as they may aggravate anxiety and 
have potential for abuse. 

Patient Outcomes
There are no standardized tools for 
patient follow-up and ongoing evalu-
ation. The evaluation of patient 
outcome depends on self-reporting 
of symptoms and function. Research 
data and evidence from clinical prac-
tice suggest that a proportion of 
patients improve considerably or even 
completely recover. This applies par-
ticularly to patients at the “mild end 
of the spectrum.” Patients with severe 
symptoms often seen in specialty 
practices may therefore not be accu-
rate representatives of the general FM 
population. 

Caveats of Clinical Studies
Clinical trials are necessary to identify 
efficacy for a treatment intervention. 
They, however, do not accurately 
reflect real-world clinical practice. 

Patients in clinical trials are highly 
selected; those with severe co-morbid-
ities are often excluded, and therefore 
may not accurately reflect the true 
patient population. Since there is 
no gold standard of treatment for 
FM, most studies compare a single 
active agent to placebo, with almost 
no studies examining the effect of 

a combination of treatments. Most 
FM-related clinical trials are also of 
short duration and, in many instanc-
es, involve a relatively small number 
of patients. In addition, the high-dose 
regimens (eg, pregabalin, pramipex-
ole) used in clinical trials may not 
always be achieved in clinical prac-
tice due to problems with tolerability. 
Patients who have FM commonly 
report that they are hypersensitive 
and less tolerant to medications. As 
a result, the “start low and go slow” 
approach is often required. 

Conclusions
Fibromyalgia is a legitimate dis-
ease characterized by the presence 
of multiple symptoms: widespread 
chronic pain, fatigue, mood, and sleep 
disturbances. The progress in the 
understanding of pathophysiological 
mechanisms of FM, however, has not 
been fully translated into clinical prac-
tice with regard to the diagnosis and 

management of patients. This condi-
tion remains a challenge from both a 
diagnostic and management perspec-
tive. Several effective pharmacological 
and non-pharmacological therapeutic 
options are available. However, tai-
loring treatments to the individual 
patient is crucial. Many patients are 
eventually treated pharmacologically, 
often with multiple agents. Vigilance 
regarding efficacy and toxicity of a 
treatment is required. Although FM 
should be managed pre-dominantly 
by primary care physicians, multi-
disciplinary support is ideal. The 
medical community and the public 
are gradually recognizing that this 
condition is unique, but with slower 
acceptance by governing bodies and 
insurance providers.

Disclosure Statement
The Canadian initiative was sup-
ported by an unrestricted educational 
grant from the pharmaceutical company 
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to the content of the material presented 
or to this document.
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This condition remains a challenge 
from both a diagnostic and management 
perspective. 
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